
Assessing Trace Organic Contaminant Removal Trends in 

Biologically Active Filters at Multiple Scales 

 

By 

 

 

Paige Marie Pruisner 

Concurrent B.S./M.S., University of Colorado Boulder, 2016 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

A thesis submitted to the  

Faculty of the Graduate School of the 

University of Colorado in partial fulfillment 

of the requirements for the degree of 

Masters of Science 

Department of Civil, Environmental, and Architectural Engineering 

2016 



 
 

ii 

       

This thesis entitled: 

Assessing Trace Organic Contaminant Removal Trends in Biologically Active Filters 

at Multiple Scales 

 

written by Paige Marie Pruisner 

has been approved for the Department of Civil, Environmental, and Architectural Engineering 
[...]
Figure 3.3: The effect of throughput on GAC media removal of MIB, shown by study 

 

This media type analysis supports the assertions that adsorption impacts the analysis of EBCT on 

contaminant removal. For GAC media, adsorption may make an important contribution at low EBCTs, 

while biodegradation and EBCT are the dominant mechanism and parameter at higher EBCTs. 

Pseudo-first order modeling was applied to the literature review data. Figure 3.4 and Figure 3.5 

show pseudo-first order modeling applied to Figure 3.1 and Figure 3.2. These rate constants were 

approximated from exponential decay trend lines fitted to median percent remaining data plotted as EBCT 

versus percent remaining with the y-intercept set to 100% at an EBCT of 0 minutes. The resulting rate 

constants are 0.071/min for geosmin and 0.028/min for MIB. The associated R2 values are 0.9 for 

geosmin and 0.7 for MIB. Westerhoff, Summers, and Chowdhury, 2005 found very similar rate constants, 

0.079/min for geosmin and 0.036/min for MIB.   

0

20

40

60

80

100

120

0 50,000 100,000 150,000 200,000 250,000 300,000 350,000 400,000

R
em

o
v

a
l 

(%
)

Throughput (Bed Volumes)

Lauderdale 2011 Elhadi 2006 Summers 2006 Westerhoff 2005

Elhadi 2004 Persson  2007 Drikas  2009



 
 

28 

       

 

Figure 3.4: Geosmin removal performance by inert media for grouped empty bed contact times 

with pseudo-first order model 

  

Figure 3.5: MIB removal performance by inert media for grouped empty bed contact times with 

pseudo-first order model 

n = 16

2 outliers

a

n = 6

a, b

n = 31

b

0

10

20

30

40

50

60

70

80

90

100

2 to < 5 5 to < 10 10 to < 20

R
em

o
v
al

 (
%

)

EBCT (min)
Min Outlier Max Outlier Median Model, k' = 0.071/min

p = 0.05

n = 25

3 outliers

a

n = 12

a,b

n = 27

b

0

10

20

30

40

50

60

70

80

90

100

2 to < 5 5 to < 10 10 to < 20

R
em

o
v
al

 (
%

)

EBCT (min)

Min Outlier Max Outlier Median Model, k = 0.028/min
p = 0.05



 
 

29 

       

 

The modeled removals for each EBCT group fit relatively well, with almost all modeled removals 

within the interquartile range except for the 2 to < 5 minute EBCT group for geosmin, which has an 

exceptionally small upper quartile. Almost all of the modeled percent removals fall within 10 percentage 

points of the median percent removals. The greatest differences (+11 and -16 percentage points for 

geosmin and MIB, respectively) fall in the 5 to < 10 minute EBCT group.  

Other Contaminants 

After the refinements of the data set created by the literature review, removal data was analyzed 

for each compound. This was achieved by using the median of certain parameters of interest, such as 

removal percentage. These median removals fell into four groups (0 – 15%, > 15 – 50%, > 50 – 85%, and 

>85%) previously described by Zearley and Summers 2012. A sample of 32 compounds are shown in 

Table 3.1 organized by removal level, with the number of data points associated with that compound for 

inert media (n). A more extensive table featuring more compounds, information for both inert and GAC 

media, removal, EBCT, temperature, and references from the literature review is included in Appendix A. 

There were very few compounds that fell into the high removal category for inert media, so all of the 

compounds in that category are included in the table below. For the other three categories, compounds are 

featured below because they were later measured as part of the experimental verification or because they 

are commonly studied compounds with high data availability. 



 
 

30 

       

Table 3.1: Median removal groups with inert media for selected compounds 

High Moderate Low 

>85% n > 50-85% n > 15-50% n 0-15% n 

Benzo[a]pyrene 1 Acetaminophen 5 Caffeine 7 Atenolol 3 

DDT 1 Aldicarb 2 DEET 25 Carbamazepine 16 

Fluoxetine 1 Chlorobenzene 6 Erythromycin 5 Meprobamate 2 

Formaldehyde 7 Clofibric Acid 3 Diclofenac 4 Primidone 2 

Ibuprofen 11 Dimethoate 2 Gemfibrozil 4 Sucralose 1 

Molinate 2 Naproxen 26 Geosmin 53 Sulfamethoxazole 7 

p-Toluenesulfonic Acid 18 Phenol 13 MIB 65 TCEP 2 

Saxitoxin C2 1 Triclosan 4 Trimethoprim 5 Trichloromethane 14 

 

This analysis may be used to verify or predict removal in a broad sense and may contribute to the 

development of indicator compounds that can be used as proxies to imply removal of a larger group of 

compounds. These expected removals were compared against the experimental data presented in Chapter 

4. 

CONCLUSIONS 

Analysis of literature review data reveals that the only statistically different EBCT groups for 

inert media are 2 to < 5 minutes and 10 to < 20 minutes for geosmin and MIB. Removals for EBCTs 

between 5 and < 10 minutes were not statistically different from those between 2 and < 5 minutes and 10 

to < 20 minutes. EBCTs at 5 minutes or above are recommended to ensure the most complete removal. 

The range of EBCTs between 5 and < 10 minutes could be explored during pilot testing to further narrow 

down the ideal operational EBCT for each site. 



 
 

31 

       

For GAC removal results, there were no statistical differences between any of the EBCT groups 

for geosmin and MIB.  There were very little data for statistical analysis in some of the groups, especially 

those with EBCT greater than 10 minutes. In addition, the consistently high removals achieved with GAC 

media implied another mechanism contributing to removal, likely adsorption. GAC media achieved 

significantly higher MIB removal than the inert media for the 2 to < 5 and 5 to < 10 EBCT groups. 

However, for the 10 to < 20 minute group, there was no significant difference between media types, 

suggesting that EBCT is the dominant parameter for determining removal performance at high EBCTs. 

Table 3.2 summarizes the results from the EBCT and media type analysis in Figure 3.1 and Figure 3.2. 

MIB and geosmin data for inert media filters was also modeled using pseudo-first order kinetics. The 

resulting rate constants are 0.071/min for geosmin and 0.028/min for MIB with associated R2 values of 

0.9 for geosmin and 0.7 for MIB.  

Table 3.2: Summary of median removals for MIB and geosmin from literature review data 

Contaminant Media Type 

Median Removal for EBCT Ranges 

2 to < 5 

minutes 

5 to < 10 

minutes 

10 to < 20 

minutes 

20 to 30 

minutes 

Geosmin 
Inert 14% 31% 69%  

GAC 52% 91% 95% 97% 

MIB 
Inert 7% 35% 40%  

GAC 67% 80% 93% 97% 

 

150 contaminants were also grouped into four categories (0 – 15%, > 15 – 50%, > 50 – 85%, and 

>85%) according to median removal with inert media as determined from the literature review data 

shown in Table 3.1. The >85% removal category had the fewest compounds of the four removal 

categories. These predicted removal groups were compared against experimental data in the Removal 

Groups section in Chapter 4.  



 
 

32 

       

CHAPTER 4 TRACE ORGANIC CONTAMINANT REMOVAL IN BENCH- 

AND PILOT-SCALE BIOFILTERS  

INTRODUCTION 

The goal of this study was to experimentally assess the removal of trace organic contaminants in 

tertiary-filtered wastewater for bench- and pilot-scale filters. Comparable results from bench- and pilot-

scale filters would imply that bench-scale experimentation could be used in lieu of or to inform the design 

of more expensive pilot-scale experimentation. Bench-scale experimentation is less expensive and easier 

to maintain. This study investigated an approach of initially recirculating tertiary-filtered wastewater 

through bench-scale columns to facilitate filter colonization, followed by a single pass flow-through mode 

to assess performance. This approach is advantageous because it could be conducted remotely from the 

water source, such as in a controlled laboratory. 

MATERIALS AND METHODS 

All experimental filter runs took place at the Clark County Water Reclamation Facility (CCWRF) 

in Las Vegas, Nevada between December 2015 and May 2016. The average plant flow rate at is 32.5 

million gallons per day (MGD). The CCRWF utilizes an advanced wastewater treatment process 

including primary treatment (bar screen, ferric chloride coagulant, grit removal, anion polymer, primary 

clarification), secondary treatment, tertiary treatment, and ultraviolet disinfection. Secondary treatment is 

comprised of a modified Johannesburg process for biological nitrogen and phosphorus removal. Tertiary 

treatment is dual media (anthracite/sand) filtration. Figure 4.1 is a schematic of the CCWRF treatment 

process. The bench- and pilot-scale filters were fed tertiary-filtered wastewater, while the full-scale filter 

treats effluent from the secondary clarifier.  



 
 

33 

       

 

Figure 4.1: Basic schematic of treatment process at Clark County Water Reclamation Facility in 

Las Vegas, Nevada 

 

Full-Scale Filter 

There are 16 full-scale dual media filters at CCWRF that are 4.5 feet deep, with 3.5 feet of 

anthracite over 1 foot of sand and 1 foot of support gravel. The EBCT varies between 7 and 14 minutes 

with a maximum loading rate of 5 gpm/ft2. The effective size of the anthracite media when it was new 

was 1.62 millimeters and the specific gravity was 1.65. The effective size of the sand media when it was 

new was 0.89 millimeters and the specific gravity was 2.65. This media has been in use for at least 10 

years. Each filter is 60 feet long and 20 feet wide for a length to width ratio of 3 to 1 and an area of 1,200 

square feet. The average design filter run time is 24 hours for an average of one backwash per day. 

Combined influent and combined effluent water quality samples were collected on February 23, 2016. 

Figure 4.2 is a photo of the full-scale filters as seen from the roof of the filter building. 



 
 

34 

       

 

Figure 4.2: Full-scale filters at Clark County Water Reclamation Facility 

 

Pilot-Scale Filter 

 

The pilot-scale filters are contained by six 15-foot-tall, 6-inch diameter PVC columns on a skid 

built by Intuitech. One of these columns was filled with 4 feet of anthracite and 1 foot of sand. This 

results in an EBCT of 10 minutes and a hydraulic loading rate (HLR) of 3.75 gpm/ft2 for a filter surface 

area of approximately 0.2 square feet. The anthracite media has been running at CCWRF for 

approximately 1.5 years. The effective size of the fresh anthracite media as reported by the manufacturer 

was 1.35 to 1.45 millimeters with a uniformity coefficient of less than 1.40. The flow rate into the filter is 

0.75 gpm. Backwashing occurred once per week. Samples from the influent to the pilot skid and effluent 

of the anthracite filter were collected on a monthly basis. Data from February 10, 2016 to May 10, 2016 

are included in this report. Figure 4.3 is a photo of the pilot filter skid. 



 
 

35 

       

 

Figure 4.3: Pilot-scale filter column 

 

The pilot-scale anthracite filter treated effluent wastewater from the full-scale filter. Table 4.1 

shows the typical water quality parameters of the influent to the pilot filter. Parameters reported as less 

than an average value had one or more samples below the reporting limit. DOC and pH information is 

included with trace organic contaminant parameters in Table 4.6. 



 
 

36 

       

Table 4.1: Typical water quality and nutrients in the influent to the pilot filter 

Parameter Units Average 
Standard 

Deviation 

Count of Data 

Points 

Turbidity NTU 0.5 0.02 4 

Alkalinity, CO3 mg/L < 1 1 4 

Alkalinity, HCO3 mg/L 140 9 4 

Alkalinity, OH mg/L < 1 1 4 

Alkalinity, Total mg/L 140 9 4 

Ammonia as Nitrogen mg/L < 0.1 0.1 4 

Nitrate as Nitrogen mg/L 12 1 3 

Nitrite as Nitrogen mg/L < 0.05 0.05 3 

Total Dissolved Nitrogen mg/L 12 1 2 

UV 254 /cm 0.1 0.005 4 

UV 280 /cm 0.1 0.004 4 

o-Phosphate as P mg/L 0.04 0.01 4 

Calcium mg/L 99 4 4 

Magnesium mg/L 38 2 4 

Potassium mg/L 18 2 4 

Sodium mg/L 181 7 4 

N-Nitrosodiethylamine ng/L < 5 0 4 

N-Nitrosodimethylamine ng/L < 3 0 4 

N-Nitrosodi-n-butylamine ng/L < 8 3 4 

N-Nitrosodiphenylamine ng/L < 8 3 4 

N-Nitrosomethylethylamine ng/L < 3 0 4 

N-Nitrosomorpholine ng/L 12 1 4 

N-Nitroso-n-propylamine ng/L < 10 0 4 

N-Nitrosopiperidine ng/L < 20 0 4 

N-Nitrosopyrrolidine ng/L < 20 0 4 

Bromodichloromethane mg/L < 0.001 0 4 

Bromoform mg/L < 0.001 0 4 

Chlorodibromomethane mg/L < 0.001 0 4 

Chloroform mg/L 0.001 0 4 

Total Trihalomethanes (TTHM) mg/L 0.001 0 4 

Bromoacetic Acid mg/L < 0.001 0 4 

Chloroacetic Acid mg/L < 0.002 0 4 

Dibromoacetic Acid mg/L < 0.001 0 4 

Dichloroacetic Acid mg/L < 0.001 0 4 

Trichloroacetic Acid mg/L < 0.001 0 4 

Total Regulated Haloacetic Acids (HAA5) mg/L < 0.001 0.001 4 



 
 

37 

       

Parameter Units Average 
Standard 

Deviation 

Count of Data 

Points 

Aluminum mg/L 0.1 0.01 4 

Antimony mg/L < 0.001 0 4 

Arsenic mg/L 0.001 0.0001 4 

Barium mg/L 0.05 0.004 4 

Beryllium mg/L < 0.0004 0 4 

Cadmium mg/L < 0.001 0 4 

Chromium mg/L < 0.003 0 4 

Copper mg/L < 0.01 0 4 

Iron mg/L 0.1 0.02 4 

Lead mg/L < 0.001 0 4 

Manganese mg/L 0.1 0.2 4 

Molybdenum mg/L 0.01 0.001 4 

Nickel mg/L < 0.01 0 4 

Selenium mg/L 0.002 0.0004 4 

Silver mg/L < 0.01 0 4 

Thallium mg/L < 0.0002 0 4 

Vanadium mg/L < 0.01 0 4 

Zinc mg/L 0.03 0.003 4 

 

Bench-Scale Filter 

Three bench-scale filters also treated tertiary-filtered wastewater after passing through the full-

scale filter. The water quality parameters shown in Table 4.1 can also be applied to the bench-scale filters 

because both received the same influent. The bench-scale filters consisted of three glass chromatography 

columns (Ace Glass #5820) filled with anthracite media. The columns are 5 centimeters in diameter and 

45 centimeters, 60 centimeters, and 120 centimeters in length with nylon threaded adapters on both ends. 

Plastic tubing (Tygon E-3603, 1/4 in ID, 3/8 in OD, Saint-Gobain Performance Plastics) was used to 

connect the columns to the water source and waste. The same anthracite media that had previously treated 

CCWRF tertiary-filtered wastewater for over 1.5 years that was used in the pilot filter was also in the 

bench-scale filters to allow for faster acclimation time and consistency across scales. A short layer (less 

than 3 centimeters) of glass beads on top of a mesh screen was used to support the anthracite media. The 

three media heights within the glass columns were 25 centimeters, 50 centimeters, and 100 centimeters. 



 
 

38 

       

From December 2015 to January 2016, the flow rate was set at 0.08 gpm (304 mL/min) for three 

peristaltic pumps leading to each filter for EBCTs of 2, 3, and 6 minutes and an HLR of 3.67 gpm/ft2. In 

February 2016, the flow rate was changed to 0.03 gpm (101 mL/min) to each filter for EBCTs of 5, 10, 

and 20 minutes and an HLR of 1.38 gpm/ft2. The filters were set up as a recirculating batch system with a 

13.2 gallon (50 liter) feed reservoir of tertiary-filtered wastewater that was changed three times per week. 

The reservoir fed all three filters with tertiary-filtered wastewater. The filter effluents were then routed 

back to the feed reservoir, resulting in a batch process. Each week, one batch of tertiary-filtered 

wastewater was run for five days, then replaced with fresh tertiary-filtered wastewater and run for two 

days. Before collecting filter influent and effluent, a fresh batch of tertiary-filtered wastewater was 

collected and filters were switched into flow through mode with treated water going to waste. Twenty bed 

volumes were allowed to pass through each filter before samples were taken. The filters were allowed to 

run in flow through mode between sampling campaigns. Once a week, shortly after sampling, the filter 

media was manually fluidized without rinsing. After sampling each week, tubing was also massaged and 

rinsed with tap water at >0.2 gal/minute (>1000 mL/minute). The rinse water was routed through air 

release valves and not allowed to enter the filters. This was done to remove and discourage bacterial 